REPAIR PARTS

TRACTOR- -MODEL NO. WZ18H107RBA, PRODUCT NO. 964 79 13-00
BAGGER
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REPAIR PARTS
TRACTOR- -MODEL NO. WZ18H107RBA, PRODUCT NO. 964 79 13-00
BAGGER

KEY PART
NO. NO. DESCRIPTION

1 532 16 52-49 Tube Handle Bagger CRD

2 872 14 04-16 Bolt Carriage 1/4-20 x 2.0 Gr.5
3 532 12 39-76 Nut Lock 1/4 Lge Flg Gr. 5 Zinc
4 532 16 99-16 Handle Bagger w/Lvrs Gr. 5 Zinc
5 874 98 10-24 Screw Pan Head #10-24 x 1.50 Blk
6 874 98 10-32 Screw Pan Hd
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532 16 99-63 Cover Bagger
872 14 04-18 Bolt Carriage 1/4-20 x 2.25d x Gr.5
10 532 18 12-82 Tube Support Bagger CRD
11 532 16 57-19 Bracket Support Upper Bag CRD
12 532 16 96-85 Bracket Horiz. Adj Bagger
13 872 11 06-06 Bolt Rdhd Sht Sgnk 3/8-16 x 3/4
14 872 14 06-20 Bolt Hex 3/8-16 x 2-1/2 Gr. 5
15 53212 46-70 Retainer Spring
16 873 90 06-00 Nut Lock Flg 3/8-16 Unc
17 872 14 05-06 Bolt Rdhd Sht Sgnk 5/16-18 Unc x 3/4
18 819 11 12-16 Washer 11/32 x 3/4 x 16
19 87390 05-00 Nut Lock Hex Flange 5/16-18
20 532 16 96-84 Bracket Horiz Adj Bagger
21 53218 08-80 Bag Asm CRD
22 53216 57-81 Bracket Side Bagger CRD
23 532 16 57-82 Tube Upper Bagger CRD
24 532 16 57-83 Tube Pivot Bagger CRD

25 53218 01-24 Tube Front Bagger CRD

268  B32 16 57-85 Tubhe | ower Ragger CRD

27 532 16 96-92 Bushing Snap Bagger CRD

28 532 16 57-87 Grip Handle Black

31 532 12 47-88 Retainer Spring 1" Zinc/Cad
32 532 12 68-75 Rivet Rd Hd Drilled 3/8 Dia

33 53216 93-80 Plug Mulch 107

34 53216 55-70 Handle Mulcher

35 53216 55-72 Pin Mulcher

36 81913 20-16 Washer 13/32 x 1-1/4 x 16 Ga.
37 53217 54-01 Plug Support Bagger CRD

36 872 01 05-20 Boit 5/i6-i8 x 2-i/2

39 53218 09-85 Seal

41 532 16 96-83 Bracket Vert Adj Bagger CRD
42 873 80 05-00 Nut Lock Hex W/Ins 5/16-18 Unc
43 532 17 40-83 Plug Tubing End
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NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm
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